@O VARF RN EH

o g P

pEREN e Y

- EMMMMMMM”H

L SR g M M M M O OB R T H
VER OB BEE &

o EE

SAGFEBAMNGHD ¥ AN
24

W,
=S
mg‘)ﬂﬁ

mgm

T363
T018-01
T018-01
T994
T960-01
T940-11
T388
T379-21
T320
T310
T246
T424
T409-38
T501-62
T566
T790
T840-03

BWOERMNEE2 - 9 — 37
Pk IR BT SRIBHT PR EHRF 9K 2 T2—3
Bk H B BRI ESIBE E ER TR T2—3
WEBRREHTRFATFAR3 9201
EEEEETSHE-BH1 — 1
FEEEBMHGEDEN 26 17
EEEFH®E HH%N496—6
BEBAMAAEET R KEEN1 8 3
WABRFHEHRIL—DIR2 - 10
KB AXKEHTFHENFILL 8 2 8
M B EART KDL 19
BoR OB #HoKk W5 — 3 — 16
INFS IR o B EEEREANE] SRIERT R 5 4 3 — 3
BB EHAEEHHT730—1
KERFBEEHEMEATE 23 -1 —14
FREEMRLETAFE 1T H23—18
FEEBEETHARRI KT TRIZE3120— 2

B048 (771) 1881

QY

0184 (43) 41604%)

0184 (43) 4160
0236 (54) 0681
0245 (53) 0885
0258 (23) 1329
80262 (93)4888-2
0272 (68) 3119
0286 (22) 5324
0292 (41) 3751
0462 (45) 6581
80543 (64) 9454
0552 (75) 6172
0583 (93) 0041
0726 (54) 1621
0899 (73) 2325
0952 (98) 0741

()

693

~2

~3

0401-0010-0000—~1 S

X2 111 -=NILF

MODEL S nv4v
SRVAEV
SRVAAV

IN="F") X
PARTS LIST

MAMETORA AGRIC MACHINERY CO, LTD.



*H B M O
(1) MREXOEEE, FFEORHES « 2— FNO. 2% - B
o AR A i

(2) AXB@ROBRZRIZHTERA

3) FMEHSELTCoOMERTEBFERABENE T,
TRmX3zomBUGEFERA L4 &, HEEETEBREE
ODERICKY £7,

4) TBEBCIBHEXSRIALZIToT. EHCEEXENE T,

(6) ABEEFIKLVBOERTE., CLu2Ba4nb0ET
ODTRAEFSSEAOLAFXE £ T,

% NOTICE ( Request for Customers)

(1) In placing an order for parts, be sure to specify
the index number in this list, code number name
of items and the number of parts.

(2) Return of ordered goods cannot be accepted.

(3) Be sure to use the standard parts listed herein
as repair parts.
Use of other marketed or similar goods often causes
a deterioration of performance and an earlier damage.

(4) Since orders for parts rush in during the demand
season, earlier order are recommended.

(5) As in some cases forms and dimensions may be
different owing to remodelling or modifications,
order parts upon noting the model number.

H /%

CONTENTS

& PR SECTION NAME PAGE
SRSy s EXjE{X“AV) ......................................................... 23
TRANSMISSION GROUP
RS YR Ty g VBB 89
TRANSMISSION GROUP
RS YR 3y irg YRIMfrereeerrrerrre e 10~11
TRANSMISSION GROUP
RS YR Ty g VBt 12~13
TRANSMISSION GROUP
S 5 S S I SRR Nt e O . T, BUSN f 14~15
CHANGE LEVER GROUP
S I S D PP P P S EIRPPEe 16~17
CHASSIS « PULLEY GROUP
R ) - | PP PR TR I 1821
HANDLE GROUP
R < PP PP PP PO 29~23
ROTARY COVER GROUP
e S . - R T 1= CIPTIPPIIPIIPIPTITIS 24095
ROTARY COVER GROUP
BB T veveeeesremenneteemmn e e 26~27
WHEEL GROUP
| Y AP R PP PP 26~27
REAR WHEEL GROUP
5 2 /2 (8 =g — ¢/ FAonanoaggognnogihonogiogoacogeooacocoe g of T SUT Piewarenseniens 28~29
DRUM ROTOR GROUP
AT AR T v ovvveeessrmmee e e 28~29
ACCESSORY PARTS GROUP
I - - A G v ) A T L RRLLATITRITITRELELE 30~31

BATTELY GROUP



A.

PSR varBE
TRANSMISSION GROUP

SRV4V « SRV4AV

PSS X3wvarBE

A. TRANSMISSION GROuUP SRVA4V - SRV4AV
RiiEs|  o— FNO. i i % a2 W B
NO. CODE NO. PARTS NAME UNIT REMARKS
T !
A-01 | M81-0105-000 | TRANSMISSON ASS'Y V4V | }IF¥R Io¥5¥ Tv¥ V4V | 18 | A1A44. B1~45, C1~25, D1~31
A-02 | MB1-0106—000 |COUNTER MISSON ASS'Y V4 #V¥%E Iy¥ay Ty¥ V4 14 | Ar6
|
A— 1 | M81-0111-010 CASE, counter R HWOVE s—R R 1
A— 2 | MB1-0111-000 CASE, counter L WovE -2 L 1
A— 3 | 9BT-0701-603 |Bolt, M7x16 Ak M7X16 9
A— 4 | 9SW-0700-003 | SPRING WASHER, 27 i S S 11
A— 5 | 9NT-0700-003 |NUT, M7 Fo b M7 11
A— 6 | M81-0112-000 |BOLT N7 2
A— 7 | 9SW-0800—003 | SPRING WASHER, &8 SXYHX F8 3
A— 8 | 9BT—0802-003 | BOLT, M8x20 Kb M8X20 3
A— 9 | MB1-0211-000 | SHAFT, inpat EM AT 1
A—10 | 9BB-6303-001 |BALL BEARING #6303-RS |*-& ~7)Y»r7 #6303-RS | 2
A-11 | 9RC—0500-340 |ROLLER CHAIN, endless B-5 ¥z~ 5/8 34L 1
A-12 | MB1—0242-000 | 14T SPROCKET 14T A7my b 1
A—13 | MB1-0228-000 | SEAL WASHER YN Tox 1
A—14 | 9SW-0800—003 |SPRING WASHER, &8 SRPHE H8 1
A-15 | 9BT-0801-603 |BOLT, M8X16 Ak M8X16 1
A-16 | MB1-0229-000 | SEAL CAP YN FxyT 1
A-17 | MB1-0113-000 |MISSION CASE R Syvarr-Z R 1 | A3843
A—18 | MB1-0133-000 |MISSION CASE L $yvavr—R L 1 "
A—20 | M60-0116—000 | PLUG, oiling Fapm v 1
A—21 | 9BT-1001-203 |BOLT, M10x12 AAh MLOX12 1
A-22 | M81-0124-000 | PACKING, oildrain Maay %y 1
A—23 | 9BT-0701-600 |BOLT, M7x16 Frh M7X16 22
A—24 | 9SW-0700-000 |SPRING WASHER, £7 SRyHx BT 22
A—25 | 9NT-0700-000 |NUT, M7 Fs b M7 22
A—26 | 9BT-0801-603 | BOLT, M8x16 Avh M8X16 1
A—27 | 9SW-0800-003 | SPRING WASHER, &8 SxYHA L8 1
A—28 | 9NT-0800-003 |NUT, M8 F» b M8 1
A—29 | M81-0125-000 | RETAINER,side clutch wire |¥4F23»F 04¥—vs 1
A—30 | 9BT-0702-003 | BOLT, M7x20 b M7X20 2
A—31 | 9SW-0700-003 | SPRING WASHER, 27 Sxyax 27 2
A—32 | 9NT-0700-003- |NUT, M7 F» b M7 2
A—33 | MB1-0126-000 | HOLDER, edge Voay val) U 1
A-34 | 9BT-0702-003 | BOLT M7%20 Ak M7x20 4
A—35 | 9SW-0700—003 | SPRING WASHER, &7 SRR BT 4
A—36 | 9NT-0700-003 |NUT, M7 F» b M7 4
A—37 | M40-3711-040 | MARK, edge. holder Pray Va8 p)yrzn 1
A-38 | M81-0222-000 | SHAFT,clutch fork R 299F 7+~7 ¥+*7b R 1
A—39 | MB1-0223-000 | SHAFT,clutch fork L 299F Tx—7 V+7b L 1
A—40 | M81-0240-000 | FORK, side clutch FAVIT9F Tx—7 2
A—41 | 90R-1200-001 | O—RING ovr7s 2
A—42 | 90S-1218-0500 | OIL SEAL FAn v—n 2
A—43 | 9TP-0402-2000 | TAPER PIN  4x22 F-Ey 4X22 2
A-44 | R16-1404-000 | MARM, division STl 1
_3_



A.

PSR wvaBE
TRANSMISSION GROUP

SRV4EV

J—

PSR avBE

A TRANSMISSION GROUP  SRVAEV
RER| 2 FNO. i il % e S
NO. CODE NO. PARTS NAME UNIT REMARKS
D1~31

A-01 |M81-0105-000 |TRANSMISSON ASSY |p5v=3isvarTyy V4V 14 [A17~44|B1~45 [C1~25
A-02 |M81-0108-002 |COUNTER MISSON ASS'Y| #¥v 239w a0 Ty 148 [A1~16, |A45~70
A- 1 |M81-0140-001 CASE, counter R hrE--2 R 1
A- 2 |[M81-0145-000 CASE COMPL,counter Ho B—br-2(5E) 1
A- 3 |M81-0135-000 PACKING, counter case |HAU¥YE~F—R sSyFy 1
A- 4 |[M81-0136-001 RUBBER CAP 516 Ta¥yy7 516 1
A- 5 |M81-0137-000 |RUBBER PACKING Tty dy 1
A- 6 |M81-0261-000 SHAFT 1 AV B~ 17 1
A- 7 |M81-0262-000 SPROCKET 11 x7msrybh 11 1

A~ 8 |M81-0263-000 |GEAR 17 #v 17 1

A- 9 |9BB-6204-000 |BALL BEARING #6204 |#-A~7)>7 46204 1
A-10 | 9BB~6303-000 |BALL BEARING #6303 |®-A~T)>7 #6303 1
A-11|9NB-2024-172 |NEEDLE BEARING = FART Y 1 |KT-202417

A-12 | 9RR-4700-005 |SNAPRING R—47 2F 57N R-aT 1
A-13|908-2047-0702 |OIL SEAL SC-20477 Aqnr—n SC-20477 1
A-14 |M81-0267-001 |COUNTER SHAFT 2 B s 27 2
A-15|M81-0264-000 |GEAR 24A ¥ 24A 1
A-16 | 9BB-6004-000 |BALL BEARING #6004 |#-n~<7Y>7 46004 4
A-17|M81-0113-000 |MISSION CASE R Iyvavs-2 R 1 [A38~43
A-18|M81-0133-000 |[MISSION CASE L Syvavs—-x L 1 "
A-20|M60-0116-000 |PLUG,o0iling Fava by 1
A-21|9BT-1001-203 |BOLT,M10x12 Ak M10X12 1
A-22|M81-0124-000 |PACKING,oildrain INEETRREY 1
A-23|9BT-0701-600 |BOLT,M7x16 Fh MTX16 22

A-24| 9SW-0700-000 |SPRING WASHER,M7 |-%¥7% M7 22

A-25| ONT-0700-000 |NUT,M7 Fo b M7 22

A-26| 9BT-0801-603 |BOLT,M8X16 Arh M8X16 1

A-27| 9SW-0800-003 |SPRING WASHER,M8 |-#¥#% M8 1

A-28| 9NT-0800-003 |NUT, M8 Fub M8 1
A-29|M81-0125-000 |RETAINER, side clutch wire| ¥4 F755F T4¥-vs L

A-30| 9BT-0702-003 |BOLT,M7Xx20 Ak M7X20 2

A-31| 9SW-0700-003 |SPRING WASHER,M7 SHFHF MT 2

A-32| 9NT-0700-003 |NUT,M7 Fub M7 2

A-33| M81-0126-000 |HOLDER, edge Yoay val) vy -

A-34| 9BT-0702-003 |BOLT,M7x20 Hnk MTX20 4

A-35| 9SW-0700-003 |SPRING WASHER,M7 |-¥¥## M7 4

A-36| 9NT-0700-003 |NUT,M7 Fyb M7 S

A-37| M40-3711-040 |MARK, edge holder YAy vall b)vss-a e

A-38| M81-0222-000 |SHAFT, clutch fork R 799F 74-7 ¥x7b R 1

A-39| M81-0223-000 |SHAFT, clutch fork L 7595 74-27 v+7b L !

A-40| M§1-0240-000 |FORK, side clutch YA NIT9F Ta=7 Z

A-41| 90R-1200-001 |O-RING oYz e

A-42| 90S-1218-0500 |OIL SEAL AN = <

A-43| 9TP-0402-2000 |[TAPER PIN 4x22 Fto¥y 4X22 2

A-44| R16-1404-000 |MARM, division 9T L

.__5__



A.

PSRRI a B
TRANSMISSION GROUP

SRV4EV

A.

PSRRIy aBR
TRANSMISSION GROuP SRVA4EV

BHES 2— FNO.
NO. CODE NO.

il

PARTS

A %
NAME

C# -
Z o

~J R Uk

W =
REMARKS

A-45 | 9RR-4200-005
A-46 | 9SW-1200-003
A-47 | 9NT~-1200-013
A-48 |M81-0265-000
A-49 |M81-0266-000
A-50 |M81-0228-000
A-51 | 9BK-0802-053
A-52 | 9RC~0500-340
A-53 | M07-0127-001
A-54 |M07-0128-003
A-55 | T10-0421-000
A-56 |M81-0321-000
A-57 | M81-0322-000
A-58 | 90OR-0900-000
A-59 | M81-0323-000
A-60 | 9SP-0402-005
A-61 |R14-0911-000
A-62 | 9SB-3000-000
A-63 | M25-0420-000
A-64 |M81-0143-000
A-65 | 9BT-0804-003
A-66 | 9CD-0802-503
A-67 | 9SW-0700-003
A-68 | 9BT-0701-603
A-69 | 9SW-0800-003
A-70 | 90R-3053-000

SNAP RING R-42
SPRING WASHER M12
NUT,M12 P15

GEAR, 24B

GEAR, 14-23
WASHER, seal

BOLT, withspring M8x204

RFo N R-42
2SFZYAE M12

J+v+ M12 Pl.5
¥ 24B

Y 14-23
=T g e —
SR M8X 204

ROLLER CHAIN 58%@4¢| n-5-7z> 5,8 X344

PACKING, oilling
PLUG, oilling

CAP, seal

SHAFT, clutch

FORK, clutch
O-RING P-9
GUIDE, shifter
SPRING PIN
SPRING.

STEEL BALL

GRIP

SOCKET BOLT M7X16£
BOLT,M8x40£

FLAT SCREW
SPRING WASHER ¢7
BOLT ,M7X16£
SPRING WASHER, ¢8
O—-RING JAS03053

A Sy

&

v—nNFX o7

I729F V%7 b
299F7x—7
Oyrz7 P-9
VITR=FAF
Va4

F x-SR
RXF =K~ 3/8
XY

RERELE M7X164£
Arh M8x40£
M4y M8X254
SRYHE 6T

Arh M7X164
SZRYHR 6T

oVrz JAS03053

DD e e e e e e e e b e hed Rd b ke = HODN DN DN

—
- N L =

¥ N




B FSorX3viariE

TRANSMISSION GROUP g P7¥23varBifk

TRANSMISSION GROUP

REtES 2— FNO. & AT % ;ﬁf W OE

NO. CODE NO. PARTS NAME UNI% REMARKS
B— 1 | M81-0243-000 |SHAFT,main vavs 1
12 20 B— 2 | M81-0244-000 |GEAR 22T ¥¥ 22T 1
B- 3 | 10.8-0220-000 |GEAR,change 15T Fzvy ¥ 15T 1
B— 4 | M58-0224-000 |WASHER,main shaft Yavl WHE 1
B— 5 | M81-0245-000 | GEAR 27T ¥x¥- 27T il
B— 6 | 9BB-6203-000 | BALL BEARING K- XTYrr #6203 1
B— 7 | 9BB-6204-000 | BALL BEARING K- RTVrZ #6204 1
B- 8 | 9RS-2200-005 | SNAP RING.S-22 RFyT Yy §-22 1
B— 9 | 9RR-4000-015 |SNAP RING R-40 AF»7 Y/ R—40 1
B—10 | 9RP-4700-015 | SNAP RING R—47 AF a7 Yr# R—4T il
B—11 | 908-1740-0802 OIL SEAL AAr - SC—17408 1
B—12 | 90S-3547-0702 |OIL SEAL A4 v—n SC-35477 |
B—13 | M81-0232-000 |SHAFT 2 2 7 1
B-14 | M81-0233-000 |GEAR 14-44-25 Y  14-44-25 1
. . B—15 | M81-0234-000 |COLLAR »5— 62L 1
B-16 | M23-0258-001 |WASHER,back shaft Ryp VI FHR 3
B—17 | M07-0313-001 |PACKING, shifter rod [v7% mob ay S,%r 7
B—18 | 9NB-1620-132 |NEEDLE BEARING ==t T 4
B—19 | 9SW-1000-000 | SPRING WASHER, Z10 SEAFHF B10 6
B-20 | 9NT-1000-010 |NUT,M10 F» b MILO 4
B-21 | M81-0214-000 |SHAFT,3rd 3 o2 1
B—22 | MB1-0215-000 |GEAR, shaft 3rd 3 V7 ¥¥ 1
B—23 | MB1-0216-000 |COLLAR, shaft 3rd 3 V7 h5- 1
B—24 | M07-0221-001 |WASHER, B ¥H* B 1
B—25 | M07-0238-000 | PACKING,calor shaft HF-ve7b aY N, Fv 3
B—26 | 9NB-2226-132 |NEEDLE BEARING =—Fr RFYr7 2
B—27 | 9BT-1002-010 |BOLT,M10x20L | Eah M10X20L 2
B—28 | 9FW=1000-000 |PLAIN WASHER, M10 e S¥E M10 2
B—29 | MB1-0218-000 | GEAR,main SHAFT YxYl F¥x 1
[ ] @ B3-30 | M81-0219-000 | SHAFT, axle vy 2
B—31 | M8B1-0220-000 |SLEEVE =Y -7 2
B—32 | MB1-0221-000 | SPRING,side clutch PANI55F EFPR 2
B—33 | M07-0232-000 | COLLAR YN AYVI hT— 2
B-34 | M62-0212-000 | SHAFT,midle FHIL 1
B—35 | 9SB-1250-000 | STEEL BALL 532 AF-n K-n 5/32 48
B—36 | 9BB—6007—000 |BALL BEARING #6007 K= RTY>Z #6007 2
B—37 | 908-3562-1914 |OIL SEAL A4r ¥—-n QLFY-35621319 | 2
B—38 | 9RR-6200—-015 |SNAP RING R-62 ZFy7 )7 R—62 2
B—39 | M81-0226-000 |CIR-CLIP WR-35S ¥-2957 WR—-358 2
B—40 | MB1-0227—000 |CIR-CLIP AR—41.58 #-2Y>»7 AR—41.58 2
B—41 | M81-0235-000 | SHAFT, back Ry DI 1
B-42 | MB1-0236-000 |GEAR, 14-23-29 ¥y 14-23-29 1
B-43 | MB1-0237-000 | COLLAR, 33L H5~ 33L 1
B—44 | T12-0124-000 |WASHER,back shaft Ryy VI YHE 1
B—45 | 9RS-1600-005 | SNAP RING S-16 2Fs7 Y2 §—16 1




C.

bPSrX3Ivira iR

TRANSMISSION GROUP

PSR yaME

C. TRANSMISSION GROUP
RiiES | 2— FNO. 5 i % 2 i
NO. CODE NO. PARTS NAME UNIT REMARKS
I
C— 1 | MB1-0246-000 SHAFT, change—tilling TIAYY AT VT 1
C- 2 | M81-0247-000 |GEAR 26T Fr— 26T 1
C- 3 | MB1-0238-000 |WASHER, thrust,18 | RZX+ ¥HX 18 1
C— 4 | MB1-0248-000 |GEAR 14-23 #v 14-23 1
C- 5 | M58-0235-000 |GEAR,high-tilling aFvy AV Y FY 1
C— 6 | 9NB-1822-102 |NEEDLE BEARING KT-182210 =—F» ~<7)>7 KI-182210| 1
C—- 7 | 9BB-6203-000 | BALL BEARING #6203 K- 7Y #6203 2
C— 8 | 9RS—2200-005 | SNAP RING,S-22 2Py Y/ §-22 1
C- 9 | 9RR-4000-015 | SNAP RING,R-40 RAFv7 Y/ R—40 2
C-10 | 9SC—4000-500 | SEAL CAP V- FyyT 2
C-11 | M58-0236-000 | SHAFT,middle—tilling SAYY FaUhy V7 1
C-12 | M58-0237-000 | GEAR,middle—tilling TAYY FaUhr ¥ 1
C-13 | M58-0238-000 | COLLAR,middle shaft—tilling | a4V FaVHP7 H5- 1
C-14 | M13-0227-001 |WASHER, back Ry23Y ¥HR 1
C-15 | M52—0248—000 | WASHER, 12(imside)—copper | FVV»>+ 1205 3
C-16 | 9NB—2024-172 |NEEDLE BEARING =—fr RFYrs 2
C-17 | 9SW-1200-000 SPRING WASHER, Z£12 SR ¥HE F12 2
C-18 | 9NT-1200-010 |NUT, M12 F» b M12 2
C—19 | M58-0239-000 | SHAFT, tilling XYY 1
C-20 | M58-0240-000 | COLLAR, tilling shaft aAvrvs hv- 1
C-21 | 9BB-6206-000 | BALL BEARING #6206 K- XTY s #6206 2
C-22 | 9RR-6200-015 | SNAP RING R-62 AFy7 Yrs R—62 2
C-23 90S-3062-1415 | OIL SEAL TCSY-30621314 A4 - TC5Y—30621314 2
C-24 | 9RC—0500-481 | CHAIN, roller 5/8x48 -5 F=—-¥ 5/8X48 1 | EhF=—v
C-25 | M52-0246-000 | SPRING, tilling chain l Frr ~NY % 1 | v4v.Vaav
C-26 | M81-0270-000 | SPRING,bellow-tilling chain Fx» ) - vz 1 | V4EV
C-27 M81-0271-000 SPRING,upper-tilling chain| Fzv ~) s wx 1 | V4EV




D PSS XwsariE
" TRANSMISSION GROUP

— 12—

I P SR I 3 TE

D. TRANSMISSION GROUP
AuEs| 23— FNO. £ 3 % PR I
NO. CODE NO. PARTS NAME UNIT REMARKS
D- 1 M58-0311-000 ROD, shifter—low speed TFAY7 ¥Y7&—wuyb 1
D— 2 | M81-0311-000 | FORK, shifter L Y7A-74—2 L 1
D— 3 | M07-0313-001 | PASKING, shifter rod | v72-—my} oy 2
D- 4 M07—-0314—-000 SPRING , shifter rod | YI7R-ay b FVIR 1
D— 5 | 9SB-2500-000 | STEEL BALL 5,16 AF-N K- 5/16 1
D- 6 | 9ST-0302-003 | SPLIT PIN 3x20 | 7Y EY 3Xx20 1
D- 7 | 9SW-1000—000 SPRING WASHER, £10 SxYHE L10 2
D—- 8 | 9NT-1000-010 | NUT,M10 Fs b+ M10 2
D— 9 | MB1-0312-000 | ROD, shifter (H) v7Z-—uy}+ H 1
D-10 | M81-0313-000 | FORK, shifter (H) Y7E-75—2 H 1
D—-11 | MD7—0313-001 | PACKING, shifter rod YTR—my b Sy Fy 2
D-12 | MD7—0314-000 | SPRING, shifter YTE—my b AVSF 1
D-13 | 9SB-2500-000 | STEEL BALL 56 RF—N K—A 5/16 1
D-14 | 9SW-1000-000 | SPRING WASHER, £10 SAFFHER F10 2
.D—15 ONT-1000-010 | NUT,M10 F» b MI10 2
D-16 | 9ST-0302-003 SPLIT PIN &3%X20 7Yy @3X20£ 1
D-17 M81-0314-000 ARM, shifter—running VAZE R Sy N 1
D-18 | 90R-1200-001 | O-RING OYv# P-12 1
D-19 | M58-0316—000 | ROD, shifter—tilling aFYy vIA—ny b 1
D-20 | M58-0317-000 FORK, shifter—tilling atvy YIR-Tx—7 1
D-21 | M07-0313-001 | PACKING. shifter rod Y7 A-—my b Ny Fy 2
D-22 | M0O7—0314-000 | SPRING, shifter rod Y7 E—my b FoiF 1
D—-23 | 9SB-2500-000 | STEEL BALL 5,16 RF—n K—n 5/16 1
D—24 | 9ST-0302-003 | SPLIT PIN #£3x20 7YY #3x204L 1
D-25 | 9SW-1000—000 SPRING WASHER £10 Sx¥HE Z10 2
D-26 | ONT-1000-010 |NUT, M10 F» bk M10 2
D-27 | M81-0315-000 | ARM, shifter—tilling IFYLIY yT7Rr— T—4 1
D-28 | 90R-1200-001 |O-RING P-12 ' 0Y>7 P-12 1
D-29 | M54-0223-000 | CAP,seald YN Fy T 1
D-30 | 9CR-0501-003 | SCREW,M5Xx10 F~ =Xy M5X10 1
D—31 | M07-0314-010 | SPRING, B shifter rod Y7 A-my, b A% B 3




E.

FxrL/—B%
CHANGE LEVER GROUP

FrrLA—F

E. CHANGE LEVER GROUP
A5 —FNO. | 5 G % e W B
NO. CODE NO. PARTS NAME UNIT REMARKS
E-1 MB1-2303—001 LEVER, change Fry bi- 1
E- 2 124-0831-000 GRIP 7)) e 7 1
E- 3 | 9BT-0601-073 BOLT, hexagonal headless ByHh7 THIE Kb 1
E- 4 | 9NT-0600-003 | NUT, M6 set screw | 5 4 M6 1
E- 5 M81-0917-000 MARK, change Fxry =—=27 1
E- 6 MB81-0920-000 LEVER, safety Ty voi- 1
E- 7 103—0013-000 SPRING 2Ty 1
E~ 8 9BT-0502-503 BOLT M5X25 Erh M5X25 1
E- 9 9NT-0500-003 NUT, M5 +» b M5 2
E-10 M81-0921-000 MARK, safety lever TrEy VvAR-vy <=7 1
E-11 M58—0917-001 GUIDE PLATE, tilling T-—YNYY I TrFASY 1
E-12 | M58-0918-000 MARK, change rotary oa—-2) Fry =-7 1
E-13 9CD-0601-603 SCREW, M6X16 Y5a%y M6X16 2
E-14 9SW~0600-003 SPRING WASHER, g6 |-SAx¥H% Z6 2
E-15 INT-0600—-003 NUT , M6 +» b M6 2
E-16 | M81-0924-000 LEVER, changing rotary B—R1) FzrIlL- 1
E-17 R14-0911-000 SPRING, lever push Frry Loi- R 1
E-18 9CR-0600—-813 SCREW, M6X8 PZRIXY M6EX8 1
E-20 9SB-3000—-000 STEEL BALL 3/8 AF—nr K- 3,/8 1
E-21 |[9SW-0800-023 WASHER, M8 innertooth | ~y&+%HEX M8 Nih 1
E-22 M81-0625—001 RETAINER, handle s~V YYIT4 R 1
E-23 9BT-0802—003 BOLT, M8Xx20 Kbk M8X20 3
E-24 9SW-0800-003 SPRING WASHER, &8 RAFHEX L8 3
E-25 9NT-0800-003 NUT, M8 +» b M8 3
E-26 | M81-0628-000 MARK, sefety lever set FTyEY vii—ty b == 1




E = T— 1%

Py — e T— 1Bk

CHASSIS-PULLEY GROUP F. CHASSIS-PULLEY GROUP
AtiE%|  2— FNO. 5 il % N =
NO. CODE NO. PARTS NAME UNIT REMARKS
F—- 1 MB1-2295-000 FRAME, engine R |y Jv—a R 1
F— 2 | M81-2294-000 FRAME , engine L vy Jv—-4a L 1
F— 3 | M81-0412-000 | COLLAR, frame Tv—n HT— 2
F- 4 | M58-0412-000 | COLLAR,engine base Tyyry MIYFE4 hF- 6
F- 5 | 9BT-1010-503 | BOLT, M10x105 A M10X105 3
F- 6 | 9SW-1000-003 | SPRING WASHER, £10 SRYHAX F10 5
F- 7 | 9NT-1000-003 | NUT,M10 |#» b M10 5
F— 8 | 9BT-1006-503 | BOLT,M10X65 (Erh M10X65 2
F-10 | M81-0843-000 | PULLEY,engine Tyyy T~y - 1 | VaVeVAAY
F- 10 | M81-0850-002 | PULLEY,engine T T—)— 1 | vaEv
F—11 | 9vA-0440 003 | V-BELT, LA- 44 Vb LA- 44 2
F-12 M81-0851-000 PULLEY, A189 7—1)— A189 1 V4EV
F-12 | M40-3852-000 | PULLEY,main HvF T—1— 1 | VAVeV4AV
F—13 | 9BT-0801-603 | BOLT,M8X16 KAk M8X16 1
F—14 | 9KY-0503-500 | KEY 5X5x35 %— 5x5%35 1
F-15 | M81-2301—001 | STAY,belt cover S PR AT 1
F-16 | 9BT-0801-603 | BOLT,M8x16 HAk M8X16 2
F-17 | 9SW-0800-003 | SPRING WASHER, g8 |- “3¥#%x g8 2
F-18 M81-0861-002 BELT COVER, inside COMPL NN HI— TTAL FY 1 V4EV
F-18 | MB1-0814-002 | BELT COVER, inside NP HR- T T4 R 1 | VaVeV4AV
F-19 | 9SW-0700-003 | SPRING WASHER, 27 REAYFH X BT 2
F—20 | ONT-0700-003 | NUT,M7 Fv b M7 2
F-21 | 9FW-0800-003 | PLAIN WASHER, &8 eo¥HF L8 1
F-22 | 9SW-0800-003 SPRING WASHER , & 8 SAERPHE L8 1
F-23 | 9BT-0801-603 | BOLT,M8x16 KA M8X16 1
F-24 | M81-0815-001 BELT COVER, out side ~NJUp Hes— 1 [ VaVeV4AV
F-24 | ME1-0858-001 | BELT COVER b ot 1 | vaEvV
F-25 | M81-2323-000 | MARK,belt cover N R e 1
F-26 T12-0968—-000 MARK, hand coation T FavAd . .<R—7 1
F-27 | M26-0833-000 | KNOB )7 1
F—28 | MB1-0830-000 | CAP, belt cover A p o= TR 1
F-29 | M81-0831-000 MARK ; belt cover cap RN I HR— TR =7 1
F-30 | 9CD-0601-013 | SCREW, M6X 10 =A% 3%y M6X10 3
F-31 | 9FW-0600-002 | FINISH WASHER ,M6 T4=yva Us¥r M6 3
F--32 M81~0853-000 | ARM, tension FV ey T—a 1 | V4BV
F-32 | M81-0846—-000 | ARM, tension \'i‘yvay T—& 1 | V4V.V4EV
F-33 | MB1-0847-000 | PIPE 17X8 |47 17x8 1
F-34 | 9BB-6001—002 | BALL BEARING #6001-2RS*—n <7Y)>s #6001-2RS 2
F-35 | M66-0824—000 | ROLLER, tension A-W Frvay am A-W 1
F-36 | 9RS-1200-005 | SNAP RING. S-12 2Fy7 Yy S§—12 1
F—37 | 9BT-1204-513  BOLT M12x4.5L P.15 | #vh M12X45L P.15 1
F- 38 | CEG-0020-990 | ENGINE GM220LN-350 x> GM220LN-350 I | VaVeV4EV
F-38 | CHG-0021-000 | ENGINE GM220LE-354 xvyr GM220LE-354 1 |vaAv
F—-39 | 9BT-0804-003 BOLT M8x40 Kb M8x40 4
F-40 | 9FW-0800-003 | PLAIN WASHER, &8 eSYH* P8 6
F-41 | 9SW-0800-003 SPRING WASHER, &8 SEYHAR L8 4
F-42 | ONT-0800-003 | NUT M8 ih b M8 4
F-43 | M81-1311-001 | MARK , coation YIAN FavAHE <=2 1




N RILBBR
" HANDLE GROUP

N FILBAER
" HANDLE GROUP

—18—

Ritfs| 72— FNO. i i % - W%

NO. CODE NO. PARTS NAME UNIT REMARKS

G-01 | M80-6020-001 HANDLE ASSY Vvav A FNT oY VAV 1 [G—1 ~42

G- 1 | MB1-2213-000 SUPPORT, handle ~ s 1

G- 2 | 9BT-1212-503 BOLT, M12X125 Arr M12X125 1

G- 3 | 9SW-1200-003 SPRING WASHER, 12 | -<&¥#% g&12 1

G- 4 | 9NT-1200-003 NUT, M12 > b M1 2 1

G- 5 | 9RS-4200-015 SNAP RING 2F TV S 1

G-02 | M81-0603-000 HANDLE with plate Ay B (T V— M) 1

G- 6 | M81-2214-001 HANDLE ~v b 1

G- 7 | M81-2215-000 MARK, adjusting handle AV ENMF VR, =—7 1

G- 8 | M81-0619-000 MARK, main clutch Vo FT9F =—7 1

G- 9 | M81-0613-004 WIRE, adjusting bardleup down| v5 v 4°F 3 V&4 A4 ¥— 1

G-10 | M40-0422-000 PIN, fixing handle SNV FL aFA4 ey 1

G-11 | M40-0429-000 SPRING, fixing pin aFfEraY <% 1

G-12 | E11-2223-001 LEVER ASS’Y, chutch 7T 9F VoS- Tov 1

G-03 | M81-0604-000 COVER, ASS’Y, handle |~ Fr 5= Tov 1

G-13 | M81-2231-000 COVER, handle A N 1

G-14 | M81-0636-000 MARK,MAMETORA 70 |<A}3 —<=—7 70 1

G-15 | M81-2322-000 MAME PLATE, main Va Ao 1

G-16 | M86-0717-000 MARK, safety operation Ty¥y ¥F¥aw =—7 1

G-17 | M81-2230-000 MARK, R handle cover AV N pi— w—g R 1

G-18 | M81-2229-000 MARK, L handle cover AN Hi— =—z 1

G-19 | M40-4414-001 MARK, safetyjudgment Javav =—7 1

G-20 | M83-0618-000 | MARK, adjusting handle |-~ Fr #4Fy <=—2 1

G-21 | 9BK-0601-063 BOLT', M6X10 with eIk vE Fab MeX10 2
s-p-washer

G-04 | M81-0605-001 LEVER ASSYY, tension |5>vsy vri— Toyv 1

G-22 | M81-2222-000 LEVER, tension Ty veS— 1

G-23 | 124-0831-000 GRIP 7Y 97 1

G-24 | 103-1012-000 | PLAIN WASHER, M8 v o9 F18XF105X16 1

G-25 | 95ST-0201-505 SPLIT PIN, @2x15¢ Eer Z2X154 !

C- 26 | M81-2223-001 MARK, tever operation Loi—y —Y =~z L

G-27 | M81-0819-001 | WIRE, tension Frvay U4¥— 1

G-28 | 106-0496-000 SPRING, tension pull Fuvayv Eyst) LR V| vavevaav

C-28 | M13-1754-000 SPRING, tension pull Fvay Byl sk 1 | V4EV

G-29 | 9NT-0600-003 | NUT oyt 1

G-30 | 9NP-0600-043 | NUT, nylon FAmy Fub 1

G-31 | M81-1011-000 | WIRE, side clutch FAN 759F TL¥— 2

G-32 | M08-1016-000 PIN, E5T Av Ey 2

G-33 | 98T-0151-603 SPLIT PIN, Z15X16£ | ") > Z15x164 2

G-34 | E23-1158-001 | LEVER,ASS'Y combination| ave vos— 7,4 1

G-35| £13-1158-001 LEVER, ASS'Y clutch 75 5F Voi— Ty 1

G-36 | M83-1013-000 | MARK, side clutch FAN 25 9F <=—2z 2

G-37 | M40-4312-000 | WIRE, throttle A8y b D4 p— 1

G-38 | 9CV-1500-001 BELT, convex YNy R b 2

G-05 | M81-5600-020 LEVER, ASS’Y, adjusting | 4295 .9 424 Li— 7,3 1

G-39 | M81-2217-000 | LEVER, adjusting - o 8| 3975044 1oie 1

G-40 | 124-0831-000 | GRIP, 10(red) © | 107947 (74) 1

G-41| T12-0413-000 PIN, ptain hed CIT R K i




N FILBEAGR
G- HANDLE GROUP

N FILBG
G- HANDLE GROUP

R | 2— FNO. i il % N W E
NO. | CODE NO. PARTS NAME UNIT REMARKS
G-42| 9RP-0600-003 |RIN,R Rev 3
G-43| M81-2218-000 SPRING RT7Y 1
G-44| M81-2216-000 | PIN, fixing handle T b R 1
G-45| M81-2221-001 BOLT, F b 1
G-46| 9NL-1000-013 CAPNUT By 277 b 1
G-47| M81-2220-001 |WASHER FHE 1

—2]—




H.

nO—%"Y%h/<—f%
ROTARY COVER GROUP

H B=%Yhs—BE
" ROTARY COVER GROUP

RHiE%| 22— FNO. E i % bR LIS
NO. | CODE NO. PARTS NAME ONIT REMARKS
1 L
H-01 | MB1-0501-001 |ROTARY COVER ASS'Y |m-%Y) #5— T»¥ VAV| 14 |H-1~32 I-1~40
H-1 M81-2293-000 BEAM - ‘ 1
H- 2 | 9BT-1006-003 | BOLT,M10Xx60 FAL M10X 60 2
H- 3 | 9SW-1000-003 | SPRING WASHER, g10 |~“#¥#*x &10 2
H- 4 | 9NT-1000-003 |NUT,M10 F» b M10 2
H- 5 M81-0524-000 STAY, center cover SR =N — RF— 1
H- 6 | 9BT-0802-003 | BOLT,M8X%20 FAh M8X20 1
H- 7 | 9BT-0805-003 | BOLT,M8X50 KA b M8X50 1
H— 8 | 9SW-0800—003 | SPRING WASHER, &8 SEFHEX L8 2
H- 9 | ONT-0800-003 | NUT,M8 +» b+ M8 2
H-10 | MB1-0531-001 | REAR,COVER R Y¥Hi— R 1
H-11 | MB1-0519-001 | REAR,COVER L Nrps— L 1
H-12 M81-0533-001 COVER, rotary A—R a—%1) #H5- A-R 1
H-13 | MB1-0549-000 | MARK step caution TYEY Favd <=2 1
C @14 | M40-0518-000 | MARK, belt cover A o 1
H-15 | M81-0534-001 | COVER, rotary A—L m—%&Y) #HsS- A-L 1
H-16 | M48-0431-000 | MARK, handling drum FSA MYTYHL =-2 1
H-17 | M81-2321-000 | MARK,model SRV4V hEvEx <=—27 SRV4AV 1
H-18 | 9BT-0802-003 | BOLT,M8x20 Kb M8X20 8
H-19 | 9SW-0800—-003 | SPRING WASHER, & 8 SARFHE L8 8
H-20 | 9NC—0800-063 | CUP NUT,M8 7surs b M8 8
H-21 | M81-2252-000 | COVER, rotary B-R m-zY #HS- B-R 1
H-22 | M81-2253-000 | COVER, rotary B-L a—4Y) #— B-L 1
H-23 9FW-0800-003 | PLAIN WASHER 8¢ eSYEHX 8¢ 8
H-24 | 9SW-0800-003 | SPRING WASHER & 8 SREFHE F8 8
H-25 | 9BT-0802-003 | BOLT M8x20 HKrb M8X20 8
H-26 | MB1-0537-000 | RUBBER, flap A—R Avza A-R 1
H-27 | M81-0538—000 | RUBBER, flap A-L vz A-L 1
« —28 | M8B1-0539—000 | RUBBER, flap B | ALTa B 2
H-29 M81-0540—-000 PLATE, retaining rubbet AvITA AYx 4
H-30 | 9SW-0600-003 | SPRING WASHER, &6 RAYHR L6 10
H-31 | 9BT-0601-603 | BOLT,M6x16 KAh M6X16 10
H-32 | M67-0915-000 | PLAIN WASHER, &6 LSYHE F6 2
H-33 INT-0600-003 NUT, M6 F91+ M6 10
_._23_




O—#%YUh/N—BE&k
ROTARY COVER GROUP

—on—

27

O—4%yh/x—B&

ROTARY COVER GROUP

Rk 3 FNO.. i il % e i %
NO. CODE NO. PARTS NAME UNIT REMARKS
I- 1| M81-0517-001 | BAR,adjusting TYr AL oS- 1
I- 2| 9BT-0806-503 BOLT,M8x65 Hrk MEX65 1
I- 3| 9SW-0800-003 | SPRING WASHER, &8 SRx¥Hx B8 1
[- 4| 9NT-0800-003 | NUT,Ms +v b M8 1
[- 5| M81-0541-000 | ARM, adjust TIvRb T4 2
I- 6| M40-3515-000 | STAY, adjust TIrRP RF- 4
I- 7| 9BT-0801-603 | BOLT,M8x16 Kb M8X16 4
I- 8| 99%-0800-003 | SPRING WASHER, & 8 REYHF F8 4
I- 9| 9NC-0800—063 | CAP NUT,M8 77u%y b+ M8 4
[-10 | M40-3517-000 | CLAMP WASHER A 757 T9vv A 1
[-11 | M40-3518-000 | CLAMP WASHER B 757 Zsv+ B 1
I-12 | M40-3519-000 | CLAMP BOLT, adjust TOvRE— 75T HELE 1
[-13 | M81-2254-000 SIDE COVER,R vz R 1
I-14 | MB1-2255-000 | SIDE COVER,L v 75y L 1
I-15| T12-0967-000 MARK, safety TrEYReg YU =7 2
[-16 | M81-2228-000 | MARK, line S4v==-y7 1
I-17 | M81-2227-000 | MARK, line SA4v==-7 1
[-18 | MB1-2236-001 | METAL COMP, fixing L |354#»37 av7 L 1
[-19 | M81-2237-001 | METAL COMP, fixing L | aF4#%2 a7 L 1
1-20 | MB1-2263-000 | SPRING 2ATN T 2
1-21 | 9NP-0800-043 | NUT, nylon M8 F4mrFy b M8 2
1-22 | MB1-2240-000 | METAL, fixing L ar4hrs L 1
[-23 | M81-2238-000 | METAL, fixing 54 HFS 2
I-24 | MB1-2235-001 | METAL, COMP,fixing R | 354 #>2 ar7 R 1
I-25 | M81-2250-001 | METAL, COMP,fixing R |=354#%%27 =a>7 R 1
[-26 | M81-2239-000 | METAL, fixing R aFAHF S R 1
[-27 | MB1-2260-000 | PLATE, rubber B-R Za7v-+ B-R 1
[-28 | M81-2262-000 | SUPORT, B-R ¥#-+ B-R 1
I-29 | M81-2259-000 | PLATE, rubber B-L Za7v-+ B-L 1
1-30 | M81-2262-000 | SUPORT,B-L ¥HE-b B-L 1
[-31 | 9BT-0601-203 | BOLT, M6x12 Kb M6X12 8
1-32 | 9NC-0600-063 | CAPNUT, M6 77u¥y ) M6 8
[-33 | 9SW-0600-003 | SPRING WASHER, g6 | -*¥#* ¢ 8
[-34 | MB1-2257-000 PLATE, rubber A-L TaZv-F A-L 1
[-35 | M81-2258-000 | PLATE, rubber A-R Ta7v-+ A-R 1
1-36 | M81-2261-000 | SUPORT, rubber A TayHE-+ A 2
I-37| 98T-0601-403 BOLT, M6x14 Ak M6X14 4
I-38| 98T-0600-003 | WASHER, &6 EI¥HER F6 4
I-39| 9SW-0600-003 SPRING WASHER &6 SAxYHE F6 4
I-40| 9NT-0600-003 | NUT,Ms6 F»b M6 4




EHRE g Fempafk

J. WHEEL GROUP " WHEEL GROUP
Rii&5| 22— FNO. i i % H LS
NO. CODE NO. PARTS NAME UNIT REMARKS
J— 1 | M581111-000 TUBE, wheel RA—N Fa-7T 2
J— 2 | M26-1111-000 PIN axle eVl Er(vav) 2
J— 3 | 9RP-1023-003 R-PIN, 10 RE> 10 2
J— 4 | M81-1105-001 TIRE ASS'Y 4.00—-7 R |£#4%¥ 4.00-7 7»¥ R 1
J— 5 | MB1-1106-001 TIRE ASS'Y 4.00-7 L |%4% 4.00-7 7, L 1
J— 6 | M26-1111-000 PIN axle vavs ¥r 2
J— 7 | 9RP-1023-003 R-PIN, 10 REY 10 2
.
{
&
KRB K RERBIMR
RitES|  a— FNO. gl i % e WM =
H

NO. CODE NO. PARTS NAME UNIT REMARKS
K—-01 | M81-1101-002 | REAR WHEEL DOUBLE ASSY| 2¥=V Y)Y T»¥ 148 |Ki~4

f ’K— 1 M81-2115-000 SHAFT, wheel 2vay E)Y U7 1
K- 2 | MB1-2116-000 | WHEEL JavE velv 2
K- 3 | 9FW-1600-003 PLAIN WASHER,M16 LS¥HE M16 2
K- 4 | 9ST-0403-003 SPLIT PIN, #4x30¢ DYEY #4x304 2
K— 5 | M23-0619-001 LEVER, fitting B VAYE vei— B 2
K- 6 | 9BT-1203-003 BOLT Kb 12X304 1

)7



L RS LFA-TBEK
" DRUM TUBE GROUP

FSLFaA—T788&
DRUM TUBE GROUP

Rk | 2 FNO. i i % LAg S
NO. CODE NO. PARTS NAME UNIT REMARKS
L-1 | M81-0760-000 DRUM TUBE COMPL, ()| VoaFa-7 (58) &
L- 2 | M81-0718-000 DRUM TUBE COMPL, (R)| VF72F=-7 () A
L- 4 | R14-0515-000 BOLT fitting dlade YARYTYT Kb 16
L—- 5 | 9SW-1000-003 | SPRING WASHER, & 10| -<x¥#x% #£10 16
L~ 6 | 9Nt —1000-003 | NUT,M10 F v b M10 16
L~—7 | M40 -0502-000 BOLT, setting drum FZ a4+ bR 2
! L— 8 | gNL-1000-003 LOCK NUT, M10 oy 7%y b M10 2
L—9 | M81-0719-000 BLADE, bent (L) + £/ M81L 8
L -0 | M81-0739-000 BLADE, bent (R 7 #J8 M81R 8
© o
{
v, TERRR \
" ACCESSORY PARTS GROUP :
M 118 %
" ACCESSORY PARTS GROUP
EhEs| 2— FNO. 3 i % & u S
NO. CODE NO. PARTS NAME UNIT REMARKS
M- 1 | M40-4411-000 | SPANNER, box 13X17 Ky JX ASF— 13x17 1
M- 2 | M40-4412-001 | WRENCH, box 17 Ky oA vvF 17 1
- 3 | 9TL-1701-901 | SPANNER, 17x19 =35 17X19 1
r .M— 4 | M26-1111-000 PIN, axle shaft VeV ¥y 1
M- 5 | 9RP-1023-003 | R—-PIN,10 R Er 10 1
M- 6 | M40-0502-000 BOLT, setting dram Foaky boFELb 1
M- 7 | 9NL-1000-003 | LOCK,NUT,M10 2y7 Fwu b M1O 1
M- 8 | MB1-4428-001 INSTRUCTION MANUAL | :#>% Y4y 1
M- 9 INSTRUCTION MANUAL | zyv> FJ+v 1
M-10 | FA2-1297 SPANNER, box Yk LYF 1
M-11 | KN1-3001-AA @® DRIVER. BV P 1
M-12 TOOL BAG 2% Fpu 1
—28— —29—



Ny Y —BR

N- BATTELY GROUP

SRV4AV

f

e

Ny FYU—-—B&

N- BATTELY GROouP  SRV4AV

REES 2— FNO. 0 AR % ;ﬁ; W O
NO. CODE NO. PARTS NAME UNIT REMARKS
N- 1 |M81-2279-000 BATTELY, 12N55-3B 2iy51)- 12N55-3B 1

N- 2 |M81-2353-000 BATTELY BOX COMPL | ~3oFV—&Kyrzxhr 1

N- 3 |M81-2354-000 BAND, battely 2Xy T oW 1

N- 4 |9BT-0802-003 BOLT ,M8x20 HLb M8X20 2

N- 5 | 9FW-8000-003 |PLAIN WASHER,%¢8 LSPHE $8 2

N- 6 | 9SW-8000-003 SPRING WASHER ¢38 SEFFHER P8 2

N- 7 | 9NT-8000-003 NUT, M8 > b M8 2

N- 8 [M81-2335-000 BATTELY CORDEH 7204 yF)—-a—F{ 7204 1

N- 9 |M81-2284-000 BATTELY CORD{-) 2604 SoF)—a-1F() 2604 1

N-10 [111-1323-000 CLAMP, harness ¢6 N=FRIY 97 $6 1

N-11 |M81-2292-000 RUBBER PLATE E NIV Y 1

_3]___




